

## Certificate of Analysis

**Batch-No. :** : 10076  
The goods of sales batch 10076 were picked from the following production batch(es): 10076 - 0019

**Contract-No.** : S25P184582/1

**Customer P.O.** :

**Description** : HOPSTEINER-Pellets Type 90 (Hops)

**Growing Area** : Germany

**Variety** : Saphir

**Crop** : 2025

**Date of production** : 11/2025

**Best before** : 11/2030

---

### Method of Analysis\*:

**Lead Conductance Value (Alpha) :** : 4,4 % : \*1

---

Computer generated, valid without signature.

\*1 - EBC 7.5 ( $\pm$  5 % rel.)

\* Analytical method(s) according to most recent version(s) and calibration standard(s)

n.d. = not detectable